
BEN CARVER WORKS TO ADVANCE 
HIS SKILLS WHILE GIVING HIS 

TIME TO TRAIN OTHERS
PAGE 24

Bound
Upward

In My Words: 
Perspectives on climate change

PAGE 56

Hearts and Minds: 
Education by canoe
PAGE 20

Tech Talk: The virtues of 
mobile electronic data

PAGE 30

tpomag.com
SEPTEMBER 2015

Ben Carver 
Operator/Maintenance Technician 

Fairfield, Calif.



Booth 3405



YOUR PROCESS.
UNDER CONTROL.

Phosphorus Removal | Nitrification Control | Sludge Treatment

Situation:
Over treating gets the job done and keeps your facility compliant, but it wastes money. Whether
you’re removing phosphorus, controlling nitrification or treating sludge, there is a more sustainable
way to manage your processes.
[...]
of his staff.  “We’re all from here and we’ve all commercially fished, so we 
know what it’s like to have to work with baling wire and duct tape to keep things 
going,” he says. “We’ve all grown up figuring out how to make things work.”

Petersburg’s remote location, on Mitkof Island along Alaska’s Inside Pas-
sage, makes operator ingenuity necessary. It can take weeks to get parts for 
plant equipment, so staff members are jacks-of-all-trades. Since the new 
plant was started up in the late 1980s, they’ve fixed and improved nearly all 
the process equipment, while also servicing the lift stations and the 17-mile 
collections system.

Work Now’
‘Work Hard,

COMMERCIAL FISHING HERITAGE GIVES THE TEAM IN A REMOTE ALASKAN VILLAGE  
THE WORK ETHIC NEEDED TO KEEP AN OLDER CLEAN-WATER PLANT OPERATING SMOOTHLY

STORY: Jim Force  |  PHOTOGRAPHY: Tanya Somerville/Seaprints Photography

Petersburg (Alaska) Wastewater  
Treatment Facility
BUILT: | 1977 (redesign and rebuild 1988-89)
POPULATION SERVED: | 3,000
SERVICE AREA: | Petersburg, northern tip of Mitkof Island   
FLOWS: | 2.1 mgd design, 0.3 mgd average
TREATMENT LEVEL: | Primary
TREATMENT PROCESS: | Primary sedimentation
RECEIVING WATER: | Frederick Sound
BIOSOLIDS: | Dewatered, landfilled
ANNUAL BUDGET: | $1 million
WEBSITE: | www.ci.petersburg.ak.us
GPS COORDINATES: | Latitude: 56°48’36.85”N; longitude: 132°57’16.36”W

wastewater: PLANT
top performer

The back of the Petersburg  
Wastewater Treatment Facility, seen 
from the muskeg with Frederick 
Sound and the Mainland Mountains 
as a backdrop.

The Petersburg plant team includes, from left, Blake 
Buotte, plant operator 3; Mike Bell, water operations 
supervisor; Aaron Greinier, water and wastewater 
operator 1; Justin Haley, wastewater operations 
supervisor; and Dennis Jones, wastewater plant 
operator 1.

‘‘We’re all from here and we’ve all commercially fished, so we know what  

it’s like to have to work with baling wire and duct tape to keep things going.” 
JUSTIN HALEY



42     TREATMENT PLANT OPERATOR

That self-reliance, along with excellent performance, earned Petersburg 
the 2014 Plant of the Year award from the Alaska Rural Water Association.

 
A PRIMARY PLANT

The plant’s treatment process is unsophisticated but effective in compli-
ance with its permit, which requires only preliminary and primary treatment.

At present, the plant has an exemption from secondary treatment. “The 
original plant built in the 1970s was a secondary plant using a bio-tower,” 
says Haley. “The engineers who designed it grossly underestimated the flows, 
mostly because they ignored I&I, which was huge. The plant never worked, 
and so the decision was made to bypass until they could get a functional 
facility.”

The U.S. EPA agreed with the decision and granted the exemption. The 
facility is still regulated by the EPA even though Alaska now has its own 
permit, because only the federal government can authorize the exemption.

Meanwhile, reducing I&I is a top priority. “Our dry-weather flows are 
around 0.3 mgd, and our peaks have dropped from 2.5 mgd a decade ago to 
about 1.7, but we still have a long ways to go,” says Haley. “We have two 
smaller projects coming up in the next year, and we are starting plans for 
two more. My hope is that by the end of the decade, an upgrade to second-
ary treatment will be viable in the eyes of the people who sign the checks.”

A FISHING TRADITION
It’s no surprise that all team members at the Petersburg 

Wastewater Treatment Facility have experience in commercial 
fishing. Most likely everyone in this small community on 
Alaska’s Inside Passage has had some involvement with the 
industry.

Known as Alaska’s “Little Norway,” the town was founded 
more than 100 years ago by Norwegian fishermen. The commu-
nity is named for Peter Buschmann, a Norwegian immigrant  
who arrived in the late 1890s and built a cannery and a dock.  
A cannery has operated there ever since and has been joined by 
two other fish processing installations.

All three plants have their own waste treatment facilities, so 
the municipal treatment plant doesn’t have to deal with their 
discharges. Still, the canneries bring hundreds of workers to the 
community during the summer processing months. That, plus 
tourists in town for sport fishing, sightseeing and whale watch-
ing, nearly doubles the population.

“There are a lot of fishing charters here,” says Justin Haley, 
wastewater supervisor. The mainstays are salmon and halibut, 
but the commercial operations also harvest crab, shrimp, 
herring, cod and several other species of fish and shellfish.

Haley had firsthand experience commercial fishing but now 
spends a lot of his spare time sport fishing. His biggest catch?  
“It was with my dad,” he recalls. “I was 12 or 13, and we hooked  
a 300-pound halibut. We’re all outdoors kind of people. We have 
gray skies 300 days a year, and we get 110 inches of rain annu-
ally. I couldn’t imagine living here without loving the outdoors 
— the hunting and fishing. It takes a special kind of person.”

Petersburg Wastewater Treatment Facility
PERMIT AND PERFORMANCE
  INFLUENT EFFLUENT PERMIT

BOD 161 mg/L 84.7 mg/L 140 mg/L winter
    175 mg/L summer

TSS 192 mg/L 39.7 mg/L 140 mg/L

Dissolved oxygen N/A 5.6 mg/L 2-17 mg/L

Aaron Greinier cleans the rotary screens (Parkson Corp.).

(continued)



tpomag.com    September 2015   43

2-STAGE SCT 
HAS ARRIVED
2-stage SCT is for applications up to 120 psi 
but with all the same benefits as 1-stage SCT.

Smart Conveying Technology o�ers:
 y Reduced downtime, extended stator  

life and fewer maintenance needs
 y Reduced energy use compared to 

conventional progressive cavity pumps

 y Planned predictive maintenance without 
unplanned downtime

 y Maintenance time reduced by up to 85%
 y Health and safety requirements reduced 

by lighter components

The end result; productivity is improved by 
reduced downtime and faster maintenance.

SEEPEX Inc.
sales.us@seepex.com
www.seepex.com

WEFTEC 2015Visit us at  booth 2437!

FREE INFO – SEE ADVERTISER INDEX

FREE INFO – SEE ADVERTISER INDEX

That self-reliance, along with excellent performance, earned Petersburg 
the 2014 Plant of the Year award from the Alaska Rural Water Association.

 
A PRIMARY PLANT

The plant’s treatment process is unsophisticated but effective in compli-
ance with its permit, which requires only preliminary and primary treatment.

At present, the plant has an exemption from secondary treatment. “The 
original plant built in the 1970s was a secondary plant using a bio-tower,” 
says Haley. “The engineers who designed it grossly underestimated the flows, 
mostly because they ignored I&I, which was huge. The plant never worked, 
and so the decision was made to bypass until they could get a functional 
facility.”

The U.S. EPA agreed with the decision and granted the exemption. The 
facility is still regulated by the EPA even though Alaska now has its own 
permit, because only the federal government can authorize the exemption.

Meanwhile, reducing I&I is a top priority. “Our dry-weather flows are 
around 0.3 mgd, and our peaks have dropped from 2.5 mgd a decade ago to 
about 1.7, but we still have a long ways to go,” says Haley. “We have two 
smaller projects coming up in the next year, and we are starting plans for 
two more. My hope is that by the end of the decade, an upgrade to second-
ary treatment will be viable in the eyes of the people who sign the checks.”

A FISHING TRADITION
It’s no surprise that all team members at the Petersburg 

Wastewater Treatment Facility have experience in commercial 
fishing. Most likely everyone in this small community on 
Alaska’s Inside Passage has had some involvement with the 
industry.

Known as Alaska’s “Little Norway,” the town was founded 
more than 100 years ago by Norwegian fishermen. The commu-
nity is named for Peter Buschmann, a Norwegian immigrant  
who arrived in the late 1890s and built a cannery and a dock.  
A cannery has operated there ever since and has been joined by 
two other fish processing installations.

All three plants have their own waste treatment facilities, so 
the municipal treatment plant doesn’t have to deal with their 
discharges. Still, the canneries bring hundreds of workers to the 
community during the summer processing months. That, plus 
tourists in town for sport fishing, sightseeing and whale watch-
ing, nearly doubles the population.

“There are a lot of fishing charters here,” says Justin Haley, 
wastewater supervisor. The mainstays are salmon and halibut, 
but the commercial operations also harvest crab, shrimp, 
herring, cod and several other species of fish and shellfish.

Haley had firsthand experience commercial fishing but now 
spends a lot of his spare time sport fishing. His biggest catch?  
“It was with my dad,” he recalls. “I was 12 or 13, and we hooked  
a 300-pound halibut. We’re all outdoors kind of people. We have 
gray skies 300 days a year, and we get 110 inches of rain annu-
ally. I couldn’t imagine living here without loving the outdoors 
— the hunting and fishing. It takes a special kind of person.”

Petersburg Wastewater Treatment Facility
PERMIT AND PERFORMANCE
  INFLUENT EFFLUENT PERMIT

BOD 161 mg/L 84.7 mg/L 140 mg/L winter
    175 mg/L summer

TSS 192 mg/L 39.7 mg/L 140 mg/L

Dissolved oxygen N/A 5.6 mg/L 2-17 mg/L

Aaron Greinier cleans the rotary screens (Parkson Corp.).

(continued)

Visit us at WEFTEC Booth 2044
& Calculate Your Savings

www.HoffmanAndLamson.com

* When compared to inlet throttling

20% Savings in Energy Usage
The Rigel Control with VFD

*

TPO ad 0915_Layout 1  8/3/2015  4:31 PM  Page 1



44     TREATMENT PLANT OPERATOR

SEASONAL FLOWS
Wastewater enters through a 

headworks with two Hycor rotary 
fine screens (Parkson Corp.) that 
operate alternately. Screenings are 
dewatered on a press, placed into a 
hopper and taken once a week to a 
landfill 2 miles away. After screen-
ing, wastewater passes through a 
Eutek TeaCup centrifuge grit removal 
process (Hydro International).

In summer, when tourists and 
employees of the town’s fish process-
ing plants boost the population from 
3,000 to about 5,000, a dose of chlo-
rine is added before the wastewater 
enters the primary sedimentation 
basins. While chlorine is not required 
by the plant’s permit and is removed 
before the treated water is discharged, 
the dose helps the plant control fecal coliform.

The rectangular primary basins (12 by 60 feet and 10 feet deep) are 
equipped with chain and flight mechanisms. After treatment, the effluent is 
discharged through an outfall pipe that runs 1,000 feet into Frederick Sound, 
to a depth of about 100 feet.

Solids are stabilized in an aerobic digester equipped with Flexair fine-
bubble diffusers (Environmental Dynamics). A belt press (Parkson Corp.) 
dewaters the material, which is then landfilled.

Petersburg easily meets its discharge permit, producing water with an 
average BOD of 84.7 mg/L (46.3 percent removal) and TSS of 39.7 mg/L 
(76.3 percent removal). Fecals are about 550,000 per 100 mL, versus the per-
mit of 1 million. Dissolved oxygen averages 5.6; pH is 7.0. 

Portions of the plant are controlled by a small SCADA system supplied 
by Rockwell Automation/Allen-Bradley. “We’re phasing out an old system,” 
says Haley. “The new one has been online only a year and right now controls 
just one of our lift stations.”

 
SELF-SERVICE

When equipment needs modification or repairs, Haley and operators 
Dennis Jones, Blake Buotte, Mike Bell and Aaron Greinier do it themselves. 
All the plant’s process equipment has required attention at some point.

The staff has made minor modifications to the rotary fine screens. “We made 
changes to reduce wear and tear on the bearings,” Haley says. “We basically 
removed the automatic cleaning mechanism. It simplified their operation.”

The staff also replaced the original grit-removal centrifuge. The origi-

nal was made of carbon steel, which rotted out and leaked from the bottom. 
The team ordered a new stainless steel model and installed it, even though 
it was a hassle. “The screenings screw conveyor runs over the top of the cen-
trifuges, and we couldn’t take that out, so we had to squeeze the new TeaCup 
unit in beneath it,” says Haley. “We cut the old one up into pieces. It took us 
about a week; it was quite an operation.”

Haley’s team wasn’t satisfied with the sludge removal process in the 
primary basins, so they reworked that process, as well. “There was just a sin-
gle pump pulling from the bottom of the sumps in both clarifiers, and it 
tended to pull one side, but not both,” Haley says. “We re-piped the system 
so we could control where the sludge was coming from. Before, we had no 
way of directing the flow.” Now one pump can pull from collection points in 
each clarifier.

Staff members also added a transparent section of PVC piping on the 
sludge line so they can observe sludge consistency.

 
VERSATILE TEAM

The Petersburg team’s ingenuity extends to operating the water plant 
and caring for the distribution and collections systems. “Mike is the water 
operations supervisor, Blake is our water system operator, and Dennis is our 
wastewater operator,” says Haley. “We share Aaron Greinier. But we all rotate 
and go where we are needed.”

In other words, everyone is involved in everything: “It’s a very full plate 
with a very small crew.” The village’s location on the rocky northern tip of 
Mitkof Island presents unique challenges to collections. “It’s fairly hilly 

‘‘We’re at a lift station 

every week cleaning 

out flushables. With our 

small crew, our time 

would be better spent 

elsewhere. It could be 

avoided if people would 

pay closer attention to 

what they flush.”
JUSTIN HALEY

Justin Haley counts fecal coliform colonies. Chlorine dosing in summer helps control fecal coliform in plant effluent, 
although the plant’s permit does not require chlorination.

(continued)



tpomag.com    September 2015   45

Attacking key challenges with new thinking. At Centrisys, that’s 

how we’ve been moving the wastewater industry forward 

for more than 25 years. From more effi cient dewatering, to 

polymer-free thickening, to the next valuable breakthrough, we 

continue to advance innovations that save money, increase 

uptime and advance your success. 

Get ahead today at Centrisys.com/IdeasAhead.

See us at WEFTEC booth 2674

Ideas  Ahead

THK Thickening System

WEF Innovative Technology 
Award Winner

Road Trip and a Tour – Sunday, September 27, 2015

Join us on a tour of the Kenosha Wastewater Treatment Plant, and see 

how this 1938 facility has been transformed into a plant for the future. 

Unable to make the tour? 

Come visit Centrisys at WEFTEC Booth 2674 or 

CNP Technology Water and BioSolids Corp. at WEFTEC Booth 2593. 

Where Innovatio
n Flows

PSG
295 DeKalb Pike

North Wales, PA 19454
USA

O: +1 (215) 699-8700
F: +1 (215) 699-0370
info@neptune1.com

neptune1.com

Pumps
&Systems

Trust

Chemical Feed 

You Can

At Neptune™, we o� er design and 
manufacturing expertise all under 
one roof! No matter the size of the 
project – from a single metering 
pump to the most advanced 
custom chemical feed systems – 
Neptune’s products are backed by 
an experienced engineering team 
ready to serve and support you.

• Hydraulic Diaphragm Metering 
Pumps backed by a 3-year warranty

• Self-priming Mechanical Diaphragm
Pumps with excellent suction-lift 
capabilities 

• Electronic Metering Pumps with 
300 strokes per minute providing 
more even distribution of chemical 
and greater turn down

• Peristaltic Hose Pumps available 
from 10mm to 100 mm sizes o� er 
heavy-duty design for reliable 
operation

• Engineering capabilities include 
custom and semi-custom systems
to � t your needs

For more information, please go to:
psgpumps.com/tpo915n

See us at WEFTEC Booth 4656

15-NEPT-0364 Treatment Plant Operator Ad -SEP15.indd   1 7/20/15   2:34 PM